

Tests Certificate

COMPANY	AKABA, S.A.
ARDES	Kale Nagusia, 56 20160 LASARTE-ORIA (GIPUZKOA)
CERTIFICATE No	14263

TESTED PRODUCT

Two visitor chairs, with 4 legs, polypropylene structure, one with arms and the other without them. They belong to **“BRANKA”** series

TESTS CARRIED OUT

Tests laid down by **ANSI BIFMA X5.1:2002** «*General Purpose Office Chairs*» intended for **type III** chairs according to same standard.

RESULT

SATISFACTORY

DATE 20th October 2006

This certificate is only valid when attached to the **test reports** 12097 and 12217, where the results of each test are quoted.

These results only refer to the sample(s) tested in this laboratory on the above mentioned date and do not of themselves, impute to any long-term characteristic of quality in their production.



Asier Maiztegi
Head of Furniture Dept.